Dunn-Rite Food Products Ltd.
Environmental Assessment of
Upgraded Food-Processing
Facility

FINAL REPORT

g Stantec

Prepared for:
Dunn-Rite Food Products Ltd.

Prepared by:
Stantec Consulting Lid.

603-386 Broadway
Winnipeg, MB R3C 3Ré

111440256

November 4, 2014






DUNN-RITE FOOD PRODUCTS LTD. ENVIRONMENTAL ASSESSMENT OF UPGRADED FOOD-
PROCESSING FACILITY

This document entitled Dunn-Rite Food Products Ltd. Environmental Assessment of Upgraded
Food-Processing Facility was prepared by Stantec Consulting Ltd. (“Stantec”) for the account of
Dunn-Rite Food Products Ltd. (the "Client”). Any reliance on this document by any third party is
strictly prohibited. The material in it reflects Stantec’s professional judgment in light of the scope,
[...]
- 30% on Purchase Order (Due Upon Receipl)
-~ 60% on Delivery of Equipment
- 10% afler Start-up (No later than 90 days after delivery of equipment)

3.5. Warranty

The warranty period is 12 months.

Any claims shall only be entertained if you have adhered strictly to the instructions for
use and maintenance received by you.

The period of warranty shall commence after commissioning but shall not exceed 18
months after defivery.

This warranty pericd can be extended upon your request, under the condition that a
service contract will be agreed with Nijhuis Water Technology, or one of its Accredited
Service Partners, for the duration of the compiete extended warranty period.

3.6. Validity
This quotation is vaiid for 2 months from the above date.
3.7. Applicable Conditions & Laws

The terms and conditions of this guotation, including the Appendices, shall constitute the
entire agreement between Purchaser and Supplier.
Applicable law is IHinois State Law.
Purchaser's General Purchase conditions shall not apply.
7

SOLID SOLUTIONS IN A FLUID WORLD

Nijhuts Water Technology Inc 550 Wes!t Washinglon Blvd, Uit 320 Chicago, IL 60861
Phone: (312) 466-8900 | Fax: {312) 3004105 jnfo@niihuis-water.com www.nilhuis-water.com



T

g

Project Dunn-Rite Foods
Location  Winnipeg, Canada nijhurs

INCUSTRIES

Quotation 148033E

Date2/26/2014
4, SYSTEM INFORMATION

4.1. Design parameters

The design of the system quoted is based on information obtained from the client and
experience.

The client should inform Nijhuis Water Technology, if he feels that the design parameters
iisted below do not reflect the actual situation.

Type of waste water : poultry processing

Quantity : approx. 234,000 GPD, depending on season
(900 m®/day) at 1 shift operation
8 hours/shift + additional 5 hours of cleaning

€ daysiweek
Flow : 300 gpm (68 mhr)
BOD : 740 mgA (average) 2,270 mgh (maximum)
TSS : 592 mg/l (average) 1,060 mg/l {maxirnum)
Oif and grease : 235 mg/l (average) 539 mg/l (maximum)
TKN : 101 mght (average) 318 mg/l (maximum)
Pioia : 15 mgfl (average) 45 mg/l {maximum)
Chlorides : < 500 mg/l (assumed)
pH : 6 — 8 (assumed)
Temperature 115 - 30 deg C (assumed)

Note: pollution load values are based on analyzed sampies coliected from the “manhole”
on the 30" of Aprit and 1* of May 2014,

Pre-treatment system
Plant design capacity : 300 gpm (68 m>/hr) for flocculation/fiotation system
General
Electricity : 575 Volt +/- 5%
3 Phase
60 Hz.
Control voltage 124V DC

SOLID SOLUTIONS IN A FLUID WORLD

Nijhuis Water Technology Inc ' 560 West Washingion Bivd, Unit 320 Chicago, IL 60661
Phone: (312) 466-9900 Fax: (312) 300-4105  info@nihuis-waler,com www.nijuls-waler.com



et
JrrSray

(€ v

Project Dunn-Rite Foods
Location Winnipeg, Canada nithuis

INDUSTRIES

Quotation 148033E

Date2/26/2014
4.2. Plant performance*

Based on and for the given design parameters and composition we will reach the
following treated water parameters after floccutation/flotation:

TSS 1 < 350 mg/l
Oil and grease : £ 100 mgfl (excluding dissolved oil and grease}
pH '6-9

Note: the overall performance on BOD reduction is hard to predict due to the large
varieties. Only based on average BOD (< 740 mg/l) we expect to reach your
requirements of < 300 mg/l.

* Representative lab samples were provided by Client, design based on those numbers.
If the given influent parameters are more than 5 % off, the plant performance has to be
reconsidered.

9

SOLID SOLUTIONS iN A FLUID WORLD

Nijhuis Water Technology Inc | 580 West Washington Bivd, tUnit 320 ' Chicago, IL 60661
Phone: (312} 466-9%00 Fax: (312) 300-4105 |nfo@nfhuis-waler,com . nifhuis



oDy gl
A—-d

Project Dunn-Rite Foods =
Location Winnipeg, Canada nithuis
IRDUSTIRICS
Quotation 148033E
Date2/26/2014
4.3. Utility consumptions

4.4.

45,

Flocculation / Flotatuion system
Compressed air for recirculation system

Compressed air for sludge pump
Instafled power

Utitity water

Wet sludge production

Chemicals
Coagulant type
Consumption
Flocculant type
Consumption
Neutraliser
Consumption

Other utilities

: 0.84 cfm (24 NI/min.), min.press. 102 psi
: to be determined
: approx. 38 HP (28 kW)

: 455 |/hr. (chemicals only),

min. press. 29 psi (2 bar)

: approx. 4 — 9 gpm (1 =2 m*hr) at 8 % dry

solids

: FeCly

: 300 - 600 mgA =68 Vhr @ 42%

: polyelectroiyte

14 - 6 mgAl = 0.8 kg/hr (undiliuted polymer)
: NaOH

: 200 - 300 mg/l = 51 ihr @ 30%

Power, water and air shall be sufficiently available at no cost and the place where the
units are to be erected shall be within easy reach.

We will not be held responsible for the removal and disposal of the waste material.

The compressed air must be clean, dry and of suitable quality, and the required pressure
is 100 psi. For acceptable Air Quality Standards, reference iSO 8573.1 Class 4.

Site conditions

The equipment, process and electrical control panel are designed for installation and
operation in a frost free and dust free area, indoors.

SOLID SOLUTIONS IN A FLUID WORLD

Nijhuis Water Technology Inc | 560 West Washinglon Bivd, Unil 320 Chicago, IL 60661

Phone: (312) 466-9900  Fax (312) 3004105 info@nifhyis-waler.com . www.nijluis-water.com



Optiflot - Flotation systems - IPF

Applications
Nijhuis Water Technology has developed a range of Optiflot

flotation systems, type IPF, equipped with a lamella plate
pack for the following applications:

» Suspended solids
» Oil and Greases
» Coagulated and flocculated particles

The Optiflot, type IPF can either be integrated in a total
solution or offered as a single product for your waste water.

Advantages & Characteristics

» Compact built unit with plate pack

» Construction of stainless steel

» Standard range or tailor made

» Laminar flow through unit for optimal removal efficiency

Nijhuis Water Technology b.v. | info@nijhuis-water.com

Dinxperlo HQ

VISION ON SUSTAINABILITY

nijhuis

WATER TECHNOLOGY

Technical description

In the Nijhuis Water Technology flotation unit the separable
particles will float to the surface. The floating particles will be
removed automatically and continuously by a scraper
mechanism. A lamella plate pack is installed to increase the
separation area of the unit and ensures that even the smallest
flocs are removed from the waste water. This makes the
Optiflot IPF unit very compact.

The on-built recirculation system & aeration system is
equipped with unique and patented non clogging aeration
devices and will form very fine air bubbles who will support
the separation of particles.

The unit is equipped with automatic sediment removal valves
for removing any settled material. Unit selection is based on
the type of waste water, the hydraulic and sludge handling
capacity.

| Cairo | Chicago | Hamburg | Hong Kong | Jakarta | Kendal UK | Moscow | Warsaw



nijhuis

VISION ON SUSTAINABILITY WATER TECHNOLOGY

Optiflot - Flotation systems - IPF

Series
Type Hydraulic capacity ~ Sludge load Lenght Width Height Weight Power
max. m3/hr m3/hr mm mm mm Empty - Full kW installed

IPF 005 5 0,2 2460 876 2056 660 - 1720 1,9
IPF 010 11 0,4 2460 1378 2056 860 - 2980 4,4
IPF 015 16 0,6 2460 1877 2056 960 - 4140 4,4
IPF 020 22 0,9 2460 2447 2056 1060 - 5300 5,9
IPF 025 30 0,6 3334 1497 3302 930 - 4460 4,2
IPF 025E 30 0,9 4334 1497 3297 1060 - 5300 57
IPF 045 45 0,7 3834 1497 3542 1100 - 5750 5,7
IPF 045E 45 1,0 4834 1497 3542 1260 - 6840 5,7
IPF 090 89 1,4 3834 2504 3542 1500 - 11000 7,7
IPF 090E 89 2,0 4834 2554 3542 1820 - 13200 7,7
IPF 135 134 2,1 3834 3600 3537 2450 - 16450 7,7
IPF 135E 134 3,0 4834 3454 3542 2450 - 19740 7,9
IPF 135EH 134 3,7 4834 3556 3972 3140 - 24500 11,4
IPF 180EH 178 4,2 4907 3827 3972 4050 - 32500 11,4

Unit selection is based on the type of waste water, use of chemicals, the hydraulic and sludge handling capacity, figures in this table are an indication

Nijhuis Water Technology b.v. | info@nijhuis-water.com

Dinxperlo HQ | Cairo | Chicago | Hamburg | Hong Kong | Jakarta | Kendal UK | Moscow | Warsaw







RS0601
ROTARY SCREEN
PO101A /B
B FEED IPEC IFO/W 4896
SUMPS (BY CLIENT)
(BY CLIENT)

—O-

PFO301
FLOCCULATOR
PFR 080

FU2507
DAF UNIT
IPF 090E

EFFLUENT

/
/
/
O — =
| 1 ‘Q
] l
.0’ |
] e | SLUDGE HOLDING BIN
] (BY CLIENT)
''''''''''' 2N
7/??
ol
]
] 10201
i 45,000 gal ISSUED
{ (BY CLIENT) FOR
—12.0 | MX0202 APPROVAL
04-08-2014
10101
0,700 ga
(BY CLIENT)
POZ01A
B ADDED STAMP MGE | 04-08-2014] ET \ViB
A REVISIONS PER INTERNAL REVIEW IK |29-07-2014] ET \ViB
0 FIRST ISSUE ZK | 25-07-2014 ET VIB
Rev Description Drawn Checked |Approved
Mech.Eng.|  Eng.
REVISION
nijhuis
VISION ON SUSTAINABILITY
Copyright reserved
Donet scale
Title HYDRAULIC PROFILE
Project DUNN-RITE FOODS s A Projection () |
Project N¢ 114.059 Sheet | Sale N.T.S.
Document N® 102389 Number of sheets Unit feet
Nijhuis Water Technology bv Dirbperio - The Netherlands www.nijhuis-water.com T+31{0} 315655 466







B 15°=10 5/16" - B 8'-2 5/16" -
- w - - — & T | =
1 INFLUENT - = = - | =
2 EFFLUENT " _ : —
3 FLOTATION SLUDGE )
4  SEDIMENT = — — A
5 AR |
s 7 ©
, i > - B B B 2 W
T 1N : N
z | . , I
© o - o
Sl W B W |
0| © - ] 4 , ! [
]
0 I >
T , ﬁ
A !
P | | 1 '
|
= 5 7/8" 1’7 11/16" - 3-57/16" |
o i o
N 2'—6 1/2" _ »
0 - - B 6'—=10 15/16 -
. 5-313/16" | 7'—4 9/16" -8 11/18” - 8'—4 9/16” -
CHANGES RESERVED
TYPE 4 2 3 4 5 (] N Pd Pr
IPF 090 E | 8" 8” 8” 4” 1/4” G| 4010 Ib| 29100 Ib| 0,25 hp| 10,06 hp
Nijhuis Water Technology b.v. .
P | [ N0t TMLE :  DIMENSIONED SKETCH
D | ADDED FLOT. SLUDGE, SEDIMENT AND INFLUENT TO SIDEVIEW| DS |16-02-2007| RG DS L w%w.ome mw_zxnmmro
C | TOP EDGE + SECURITY CORD MPS | 08-06-2006] RG MPS Q Phone (31)315 655466 PROJECT - IPE 090 E
B | REV.DIM.STYLE/SCRAPER/INFLUENT AWE | 14-10-2003 RG AWE Fax (31)315 655494 .
—06— E—mail : info@nijhuis—water.nl
0 RST 55Uk R soostess | NUHUS > CoPHRIGHT ResewvE << | PPOET
Rev. Description Drawn| Date m\_jmm_AmQ >R_w_\o<ma ga,mw Projection Scale: NTS Size | Document number| Sheet w_cﬂcoﬁ_.
ecn.ng. ng. Do not scale OT sheets
REVSOn TECHNOLOGY | © =1 |- 3™ A3 800113 | 1] 2







A | . .
] % 7777777 1 i@/ ”BW INFLUENT
‘ | e
PEC SCREEN ' TYPHOON ::é::i
FO/W 4896 HOPPER —_ . L
EXISTING ] e 1 T
—> 0D
| e,
|
|
: e
NEW INLET PIT
5,700 gal 1 | 11407
EN COAG. [
2l STORAGE
|
|
|
|
|
‘ )
|
|
| 11007
2 LEVEL EQ PIT
: 45,000 gal CAUSTIC
/0 STORAGE
|
|
|
|
| o
T1801
POLYMER | 1180z
STorAGE | D @ POLYMER [
| STORAGE
0
|
|
CFFLUENT
U200
FLOTATION
UNIT
PFrO90c
|
A
PFO301
FLOCCULATOR
SLUDGE
DUMPSTER
15 EXISTING
JL PLATFORM
R % iiiiiii ) (BY CLIENT) CONTROL
PANE L
y MX020 7 7
— 18 —— 10°

ISSUED
FOR
APPROVAL

04-08-2014

VENTILATION PLAN

IREATMENT BUILDING:  MINIMAL 1T0x VOLUME AN HOUR

v 4
N REMOVED PLATFORM MGE | 04-08-2014 a VIB
G REVISIONS ADDED SCREEN HOPPER /K| 07=11-2014 =T VB
- REVISIONS TO INFLUENT PUMPS /K| 07=11-2014
- REVISIONS TO SCREEN DIMENSIONS /K| 0/7-9-2014
D REVISIONS PER CLIENT REQUEST /K1 0/=-8=-2014
9 FIRST ISSUE /K| 00-16-2014
Rev. Description Drawn Date Checked | Approved
Mech.Eng. cNg.

~tVISION
nijhuis
VISION ON SUSTAINABILITY caia e
Copyright reserved
Do not scale
e AY—OUT
WASTE WATER TREATMENT SYSTEM
Project DUNN—=RITE FOODS Size A2 Projection @ Q
Project N2 114059 Sheet ] Scale |\
Document N2 107387 Number of sheets | Unit -~ |n
Nijhuis Water Technology bv Dinxperlo - The Netherlands www.nijhuis-water.com T +31(0) 315 655 466



vtb
Sticky Note
Checked


et
Sticky Note
Checked





- ! |

TAG NO. TO101 RS0601 TO601 T0201 MX0201 MX0202 PFO801 FU2501 SC2501 T1401 T1501 T1801 T1802 PD1801
DESCRIPTION PUMP PIT ROTARY DRUM SCREENINGS BIN BALANCE TANK MIXER MIXER FLOCCULATOR DAF UNIT TOP SCRAPER NEUTRALIZER COAGULANT FLOCCULANT POLYMER POLYMER
5,700 GAL SCREEN (BY CLIENT) 45,000 gal PFR 080 IPF 090E STORAGE STORAGE STATION STORAGE POST DILUTION
(BY CLIENT) IPEC IFO/W 4896 (BY CLIENT) (BY CLIENT) (BY CLIENT) NMA  3000L (BY CLIENT) CHAMBER
(EXISTING)
VIS
CLIENT | NWT @‘OC; (1802) (1852)
1805-1 1/4"—PVC 1807—SL—SL T \% i NN
WATER | ® | } Bq >k N I I
V1814 V1812 V1813 V1811 V1810
""’ - / P\iC\ //E‘E\\
/15 /1S CLIENT, ) NWT L1801 1801
\1401) \1501) 1806—SL—SL | N i \T/
o _ Ju'v’u'v’ux—‘i - | |
S | S [ —)=
2 0 V1801 V1802 V1803
< S
S = o 5 s
C O > O - S - -
: : : 3 (55 el S (555 M) ()
j C _ \ ) C \ ) \ )
g - 2 % 7 : 7 ! o
> 11401 g 71501 PNRS
2 i S i —| |12 ¢ 1805 1 x> U
S 5 O ol S S 1801,
g Z V1403 5 Z V1503 00 S 5 NG
S c ﬁ Qo | NWT | CLIENT CLIENT | NWT NWT | CLIENT
g o »| |1 @ 2 | | ' v
D S 5 T 7
%4“ 405—-SL—-PA ‘ %—h 505—-SL—PA ‘ 0 é V1825 g ng rf\,/\,/\f\,/\f\,/\f\,/\f\,/\,r N
é 2 =g o MXT1801 V1806 - 1 9
- D = ) (@) S
S : 71802 St e 71801 [ ? 18171 1/4-PVC| | PD1801 S
é A1402 S A1502 V1824 e | ~1801 S
< S 1816—32—pvCc | VI8BOS X g
2 2 1804-15—PVC| | \( >~ 0
S V1422 0 V1522 g S
> ) o D)
: > : :
p) L= )
é CLIENT | NWT V1412 NWT, | CLIENT g CLIENT | NWT V1512 NWT | CLIENT P1802 S
< S T T :
° C 2
CavavaUaUavat } /{ % i VAVAVAVAVAVAVAVAVAVAUAVA \,/;/j Q)_/,‘ VaVaVaValal } »{ % I VaVaVaVale u,\f‘\‘ <
VI407 - ar401 viata V1410 S V1507 a1801 V1514 V1510 o S
2 C S
’ J
P40 5 P150 5
D C -
5 J S
> « q
0 2 ¢
>—1406—SL—PVC S 3
5 g g
0 1506—SL—PVC g g
J S S
C [Jv'\/"u’\/"u’\/'v’\/"u'v‘u'v"u'v‘u'v'u'v'u’v’u’v’u’v’u’v'u'v’\/'v’\/v\/v\/vv'v'v'u'v'u’v’u’v’u’v’u’v'u'v'u'v’u’v’u’v’v"pﬁ é
S
5 S 1808—SL—PVC 2
c S q
<“ ;‘ :{\,P VAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAUVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAUVAVAVA \,J,/\ VAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAVAUA \,/g
~ N . > g
EXISTING 2 5 S
L g c )
r 7] 5 92
| /PIC | 3 2
‘\ / < . )
0602—SL—SL | 000} i | J 2 5
S g
HOT WATER | P4~ S92
V0603 A0BD1 VOB02  VOBOT | 2 2 ;
| | S 52
g 2 5
| | T
2 > S
S 2 9
| | R
S S J
| — | S8
c q c
‘ ‘ C q l
| S 9 2
- J g “
- | | S 3 2 .
>} D} q
O O | J g 0 CLIENT | NWT <> SC2501T Q
a & | R>060] 1 10601 ( ‘ 5 i S T B B wj ¢
! | | | o 2 S g L1800
| - )
N | % | < C‘ (UAVAVAVAS ‘ ‘
i i 3 (BY CLIENT) | o 1815 V1816 2518-SL—SL | J
N N - T —— — — — — — — — — — c (
P o o - \ > NWT | CLIENT
. . S S g E (Lf\,,m,/\m,/\,m/\m,/\,,} N DSQ ‘LW BOW @ @ ‘25W O-SL-SL ‘ o< ‘25W 2_SL—PVC
EX‘D—HNU o o 0 ( V1515 V1516 | ‘ ‘
——— === I S V0803 V0804 ! | SLUDGE
o » L1407 /a0 | ]
o ] | QIc
‘ /\ ‘ L{\) ; NN N D@j ‘\\980)/‘ ‘2506*SL*SL ‘ N NWT . CLIENT
=1 =1 E > V1415 V1416 V0807 — V0806 0 % BETT—SoF VG
| VOT01A VO102A | =l | NWT AL
4 % |
alem P | : EFFLUENT
| PO101A | % (0861) V2528 @ S @ V2509 FU2507 V2505
| | = 0202—SL—PVC | N 2 -
/\ S | [ | — F
F
] DS CLIENT/| NWT @ PFO801 @ 5N A | =
— VO101B V01028 Zvo2ozB V02028 T b501A o LSy
SAW WATER | % | NWT NWT V0801 V0802 2517 ‘SL sL | 25014 2501-SL-SL | d‘ _f
NWT g o | PO1078B | NWT oo bl &
e B = N HEADER V2503A — -
/ey e al || ] /LC 2502-SL-SL | ol | © 2514—SL-SL
VAL A | N NWT 4 NWT SP2507) ° | e+
Bl <‘( G‘J * Bl - - M V2502A V2524A V2501A NWT | CLIENT
- = o — o = — T 4= = | == V2521 /pPs "
s ) \2501) BN\ P2501A
O O \\ / “/ P‘ \
— — = = - 2501
TO101 T0201 5 = BN 25018
| | \2502) T
_ _
| ? 7 V25038
< m
2 2
— o | 8| V25028 V25248 V25018
MX0207 | {J | ﬁ P25018B
NWT C C
MX0202 P0201A P0201B CLENT NwT
W 5 () (ko
2508—SL—SL | K277 \% ; ; T
COMPRESSED AIR | | I k] I ™l
V2512 V2513 V2515 V2514
o
3701-SL—PVC
|
NOMINAL
PIPE SIZE
(DN /ANSI)
PIPE NUMBER — ——MATERIAL
Y Y
10000—25—PVC]
CL = CLIENT
ST = NWT STANDARD
SL = WILL BE SPECIFIED LATER
PRESSURE CLASS DN FLANGES PN10
PRESSURE CLASS ANSI FLANGES 150LBS
APPROVAL T
VISION ON SUSTAINABILITY R o S
04-08-2014
Copyright reserved
Do not scale
Title PIPING & INSTRUMENTATION
DIAGRAM
Project DUNN=RITE FOODS size A0 Projection (<) ——
TAG NO. PO101A/B PO201A&B P2501A/B P1401 P1501 P1801 P1802 B | ADDED STAMP MOE | 04-08-2014]  ET VTB
DESCRIPTION FILTER FEED PUMPS FLOC FEED PUMP RECIRCULATION NEUTRALIZER COAGULANT POLYMER POLYMER Proiect N 114 059 Sheet W Sale ) | S
(EXISTING) 300 gpm © 23 TDH SUMP DOSING PUMP DOSING PUMP DOSING PUMP FEED PUMP A | CHEMICAL DOSING DETAILS CHANGED ET | 01-08-2014] RH VB ] : 1S
150 L/HR 150 L/HR 50 — 250 L/HR 0 FIRST 1SSUE ZK | 18-07-2014] ET VB